Children’s Mercy

KANSAS CITY

Outpatient Antibiotic
Handbook

CMH ASP Group

/N NV~ Ll
:‘1 s ) //7 Y \/ "'é@\t}‘ A. - ‘:L g4
— DALY Z, a2/ v | \ > ‘ Y -
S~ V 25 e R T
AN S Pyt el
/ S : -
Y IR =

ki
|

& & ' “Larry” by Carter, age 8
“Stingabug” by Madalyn, age 8

Version 8.1, last updated 11/8/2024

Copyright © 2024 The Children’s Mercy Hospital. All rights reserved.



Table of Contents

Acute otitis media.
Otorrhea

Group A Streptococcal Pharyngitis.......oeeureeeireerireseeiienirceniesveninens 6
Community-acquired pneumonia (uncomplicated)......cccoevevivcvene. 8
Acute bacterial rhinOSINUSILIS.......ouevurerieererieienreeieeeeieie st s eeenies 9
Urinary tract infection diagnosis algorithm...........cccveeivenciieniricenns 11
Urinary tract infection treatment algorithm.......c.cceoevvvivcinineee.. 12
Cystitis/uncomplicated urinary tract infection (UTD....cccouveeveviireennnee 13
Pyelonephritis & UT1in 2-24MONthS.......c.coocieiiiiiieieeiece e 14

Skin and soft tissue iNfeCtionS.......ccccveveerereeerieeerine e 15
Periorbital CEIUIILIS. ..o iuvrreerirereeiee st sttt ettt et s s st e
AnIiMal/ huMaN DIteS....c.voecvieereireeeiret et sttt e enes
DENLAl ADSCESS.coivuieieireeiie sttt sttt ettt sttt e s e s s es s enenas
Acute lymphadenitis.............
Acute bacterial conjunctivitis.
Influenza treatment
Influenza chemoprophylaxis
Children’s Mercy Antibiograms

Dosing of amoxicillin-clavulanate..........ccoeviviieiniceie e 28
Antibiotic allergies: beta-lactams considerations..........ccccveeveevuveenen. 29
Managing Infections in Childcare and Schools.........ccoovevieevievieinennes 31
REFEIBNCES. ..ottt ettt ettt e e st e s e bbb et b e enas 32
NOEES ..t st she b s e 34

DISCLAIMER: The content contained herein is meant to promote the general understanding of the health
topic(s) described in this publication and is for informational purposes only. Such information does not
serve as a substitute for a healthcare professional's clinical training, experience, or judgment. Individuals
and their families should not use such information as a substitute for professional medical, therapeutic, or
healthcare advice and counseling. NO WARRANTY WHATSOEVER, WHETHER EXPRESS OR IMPLIED BY
LAW, IS MADE WITH RESPECT TO THE CONTENT.

Copyright © 2024 The Children’s Mercy Hospital. All rights reserved.

Subject to the restrictions set forth below, the copyright holder grants user the non-exclusive and non-
transferable right to print, reproduce and use, verbatim copies of this work, subject to the following
conditions: (1) the right of use is limited to user’s internal, noncommercial business purpose; (2) user will
retain this notice of copyright in its use of the work and in any reproduction of the work; and (3) the work
is provided to you on an AS-IS basis, without warranty of any kind. For requests for any other permission
or right, contact CMH Technology Transfer at techtransfer@cmh.edu



Online version of the handbook is available on the Children’s Mercy Antimicrobial
Stewardship website

The most updated Children’s Mercy clinical pathways may be accessed on the Evidence
Based Practice section of childrensmercy.org. The pathways included in this handbook may
not reflect the most recent edits.

The American Academy of Pediatrics’ table listing common pathogens, empiric antibiotic
therapy and antibiotic duration for various infections can be accessed in the Redbook.




Outpatient ASP Handbook

Acute otitis media (AOM) (AAP guideline 2013)*

Refer to Children’s Mercy Evidence Based Practice Clinical Pathway for more information
on diagnosis and management.

Exclusion Criteria:
* Less than 60 days of age with
fever (Febrile Infant CPG)

Treatment of AOM
with tympanostomy
tube

Patient may have OM with T!
Otitis Media perforation
with Effusion (image)?

(image)

No antibiotics

recommended,

Initiate topical and|
oral antibiotics

Consider alternative

Non-severe

>24
‘months

AOM Immediate’
Antibiotics

6-24 months

Education Handouts:
* Otorrhea with Tubes

* Otorrhea with Tubes (Spanish)

« Otorrhea without tubes

* Otorrhea without tube (Spanish)
« Watchful Waiting

+ Watchful Waiting (Spanish)

* SNAP Flyer for Providers

« SNAP Visual Aid

Is the
infection
bilateral?,

Abbreviations/Acronyms (lab,
radiology excluded):

pt = patient

AOM = Acute Otitis Media

TM = Tympanic membrane
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Outpatient ASP Handbook

Acute otitis media (AOM) (AAP guideline 2013)*

Refer to Children’s Mercy Evidence Based Practice Clinical Pathway for more information

on diagnosis and management.

Initial antibiotic treatment for AOM
{Determine if patient is eligible for SNAP)

Does the
pt have a penicillin

Is the allergy to

allergy?

Abbreviations/Acronyms
(1ab, radiology excluded):
pt = patient
AOM = Acute Otitis Media
SNAP = Safety-Net
Antibiotic Prescription

No

Has the
pt received
‘amoxicillin within past 30 days
or does the pt have
concomitant
<onjunctivitis?

No

Administer high dose
amoxicillin

(80-90 megrkg/day)

Has the
ptimproved
after 48.72
hours?

Administer high dose
amoxicillin / clavulanate

Has the
ptimproved within 48-72

Complete the
antibiotics course,
na further therapies,

penicillin
or severe?

Mild /Moderate

Consider referral for peni

allergy testing

Administer
clindamycin

One of the following five
antibiotics can be used to treat
AOM if the patient has a
mild/moderate penicillin allergy:

+ Cefpodoxime OR

+ Cefuroxime OR

 Cefdlnir OR

+ Cefprozil OR

+ Ceftriaxone x 1 day

Role of Oral Cephalosporins

!

Has the
ptimproved
after 48.72

required hours?

Has the
ptimproved

hours after receiving amoxicillin.
clavulanate?

Co

d

after 4872
hours?

No

latability, availability, parenv/provider preferences)

on

Consult Infectious.

Diseases

Antibiotic duration for

+ 2.5 years of age with non-severe symptoms =7 days
+ 26 years of age with non-severe symptoms = 5-7 days

QR code for
bil

+ <2 years of age OR severe AOM OR chronic AOM OR recurrent AOM OR TM perforation = 10 days.

cefdinir, cefprozil,
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Outpatient ASP Handbook

Acute otitis media (AOM) (AAP guideline 2013)*

Refer to Children’s Mercy Evidence Based Clinical Pathway for more information on
diagnosis and management.

Education Handouts:

Presence of Tympanostomy
Tubes

O
QRcade or

Boes the pt have
otorrhea?

No/
Unknown

Low concern for AOM,
consider alternative
diagnosis

- Tympanostomy Tube Education
Handout
« Antibiotic ear drops (ciprofloxcin +
dexamethasone)
45 drops BID X 7 days
« Aural hygiene (see Handout)
+ F/U with ENT if no resolution within 7
days of treatment

Abbreviations/Acronyms (lab,
radiology excluded):

pt = patient

ENT = Ears, Nose, and Throat
BID = Twice per day

Watchful waiting (WW)/ Safety-Net Antibiotic Prescription (SNAP):
e Joint decision between provider and caregiver
e Must have close follow-up (within 48-72 hours) if SNAP not given
e Must be able to fill antibiotic prescription if signs/symptoms worsen or
fail to improve in 48-72 hours from onset of symptoms

NOTE: If using WW/SNAP, please place a comment in prescription instructions to “fill only
upon patient/family request”
Antibiotic Recommendations
e Duration:
o <2 years OR severe disease = 10 days
o 2-5years of age = 7 days
o >6years=5-7days
NOTE: Recent data suggests 5 days of therapy is likely sufficient for children > 2 years
with AOM of any severity (El Feghaly et al. JPIDS. 2024;13(6):238-333)
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Outpatient ASP Handbook

e Firstline:
o Amoxicillin 40-50 mg/kg/dose PO BID (max 2000 mg/dose)

e Alternative therapies:
o If received amoxicillin < 30 days prior OR concomitantconjunctivitis:
= Amoxicillin/clavulanate 40-50 mg/kg/dose (amoxicillin
component) PO BID (max 2000 mg amoxicillin/dose)
NOTE: Refer to amoxicillin/clavulanate dosing table on page 28.

e Mild/moderate penicillin allergy (e.g. rashes including hives):
o Cefuroxime 250 mg PO BID for children able to swallow pills
NOTE: Only available in tablet form and should not be crushed.

Cefdinir 7 mg/kg/dose PO BID (max 300mg/dose)

Cefpodoxime 5 mg/kg/dose PO BID (max 200mg/dose)

Cefprozil 15 mg/kg/dose PO BID (max 500 mg/dose)

Ceftriaxone 50 mg/kg IM/IV gDay x 1-3 days (max 1000mg/dose)

NOTE: Risk of penicillin/cephalosporin cross-reactivity extremely low when no shared
side chains (beta-lactam side chain chart page 30). Consider referral for penicillin
allergy testing.

O O O O

o Severe penicillin allergy (e.g. anaphylaxis):
NOTE: Cephalosporins with different side chains may be considered in select cases.
Refer to the beta-lactam allergy section on page 29 for additional information.

o Clindamycin 10 mg/kg/dose PO TID (max 600 mg/dose)

e Failure to improve after 48-72 hours of initial antibiotic therapy:
o Treatment failure with amoxicillin
= Amoxicillin/clavulanate 40-50 mg/kg/dose (amoxicillin

component) PO BID (max 2000 mg amoxicillin/dose)
NOTE: Refer to amoxicillin/clavulanate dosing table on page 28
o Treatment failure withamoxicillin/clavulanate:

= Ceftriaxone 50 mg/kg/dose (max 1000 mg/dose) IM/IV daily x 3

days
OR

= Clindamycin 10 mg/kg/dose PO TID (max 600 mg/dose) PLUS one
of the following:
e Cefuroxime 250 mg PO BID for children able to swallow pills

NOTE: Only available in tablet form and should not be crushed.

e Cefpodoxime 5 mg/kg/dose PO BID (max 200 mg/dose)
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Outpatient ASP Handbook

Otorrhea

e AOM with a perforated tympanicmembrane (the following could be
considered in addition to systemic antibiotic) OR AOM with presence
of patent tympanostomy tubes:

o Ciprodex® (Ciprofloxacin 0.3% - Dexamethasone 0.1%) otic
suspension, 4 drops instilled into affected ear twice daily for 7 days
for patients >6 months of age

NOTE: If Ciprodex® on shortage or cost-prohibitive, may use ciprofloxacin ophthalmic 2

drops +/- dexamethasone ophthalmic 2 drops twice daily for 7 days in patients >6
months of age

o Ofloxacin otic solution, 5 drops into affected ear twice daily for 10
days for children > 6 months of age

e Otitis externa with intact tympanic membrane
o Ciprodex® (Ciprofloxacin 0.3% - Dexamethasone 0.1%) otic
suspension, 4 drops instilled into affected ear twice daily for 7 days
for patients >6 months of age
NOTE: If Ciprodex® on shortage or cost-prohibitive, may use ciprofloxacin ophthalmic

2 drops +/- dexamethasone ophthalmic 2 drops twice daily for 7 days in patients >6
months of age

o Ofloxacin otic solution, 5 drops into affected ear once daily for 7
days for children > 6 months of age

o Cortisporin® otic (neomycin-polymyxin B-hydrocortisone otic), 3
drops to affected ear 3 times per day for 7 day
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Outpatient ASP Handbook

Group A streptococcal pharyngitis (IDSA guidelines 2012)?

Refer to Children’s Mercy Evidence Based Practice Clinical Pathway for more information
on diagnosis and management.

Inclusion Criteria:

 Suspected pharyngitis caused by
Group A Streptococcus (GAS,
Streptococcus pyogenes)

Exclusion Criteria:

+ Peritonsillar abscess

+ Lymphadenitis

* Viral stomatitis

+ Retropharyngeal abscess
+ Ludwig's angina

Clinical exam findings consistent
with but not specificto

« Tonsillopharyngeal erythema

« Tender anterior cervical nodes

« Scarlatiniform rash (specific to
Streptococcal pharyngitis)

- Tonsillar exudate

- Palatal petechiae

- Swollen red uvula

+ Strawberry tongue

Considerations before testing:

« In children < 3 years old, testing is
notindicated unless they are
symptomatic and there is a
household contact with positive GAS.

« Streptococcal pharyngitis typically
presents in the winter/spring

« Fever alone without sore throat

Patient 2 3 years of
onset sore throat

Is the patient
free from ALL t
following viral symj
Cough
joarseness
Coryza (rhinorrhea/nasal congestion)
Conjunctivitis

iral ras|

Mouth ulcers
Diarrhea

with acute

he
ptoms?

Do NOT test
* Viral etiology strongly suggested
+ Provide symptomatic care

+ Perform Rapid Antigen Detection Test (RADT)
OR

+ Perform Rapid PCR Test {not done at CMKC)

makes Streptococcal pharyngitis I —.
egative
CL) Positive v
Manifestations of GAS Other Than Do NOT treat with antibiotics
Pharyngitis
+ Await reflex culture (RADT only)
+ Provide symptomatic care
tic Treatment Options. ¥
Drug Lot Lol

ooncedaily | oo [e———————ves—<uiture positive for
(Preferred treatment) Max dose: 1 gm/day s
Penicillin V Potassium <274g:250:mgPOTID 0days

(Alternative choice) > 27 kg: 500 mg PO TID 4
Penicillin G Benzthine £ 27 kg: 600,000 units IM Do NOT treat with antibiotics
(Alternative choice) »27kg: 1.2 million units IM 1dose + Provide symptomatic care
*Cephalexin 25 mg/kg/dose PO BID 108
(Non-severe penicillin ollergy -hives) Maximum: 500 mg/dose ays Therapies NOT recommended:
 Aspirin
*+Clindamycin 10 mg/kg/dose PO TID 10dsys - Fworaqincloncs
(severe penicilln allergy -anaphyloxis) Maximum: 300 mg/dose ” e Levohanocn, covegionscis mongionsch
+ Tetracyclines
G 12mg POONCedally | g g inocycine, dasyeycine tetacycine
(Severe peniclln ollergy -anaphyloxs) Maximum: 500 me/dose « Sulfa drugs

*consider referral to antibiotic delabeling/penicillin allergy clinic

** resistance to both of these drugs s high and treatment failure can happen

- Suffamethaxozolenrimethoprim
+ 2nd and 3rd generation cephalosporins
Cefuraxime, cefdini, cefirioxone
* Macrolides unless severe allergy to penicillin and
cephalosporin)

Given that complications of GAS pharyngitis are rare, the benefit of antibiotic use may not outweigh the risks of therapy in all patients.
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NOTE: Streptococcal pharyngitis is uncommon in children <3 years of age and children of
any age with viral symptoms. Recurrence is often secondary to re-exposure, poor
adherence, or an alternative diagnosis rather that failure of initial antibiotic.

e Duration: 10 days (exception penicillin G benzathine and azithromycin — see below)

e First Line:
o Amoxicillin 50 mg/kg/dose PO gDay (max 1000 mg/day)
o Penicillin VK
= <27kg: 250 mg PO BID —TID
= >27kg: 500 mg PO BID - TID
o Penicillin G benzathine IM
= <27 kg: 600,000 Units x 1 dose
= >27kg: 1.2 million Units x 1 dose

o Mild penicillin allergy (e.g. rashes) - consider referral for penicillin allergy testing
o Cephalexin 20-25 mg/kg/dose PO BID (max 500 mg/dose)

o Severe penicillin allergy (e.g. anaphylaxis):
NOTE: Azithromycin and clindamycin resistance is known to occur and treatment
failure may occur. May consider a cephalosporins with different side chains in select
cases. Refer to the beta-lactam allergy section on page 29 for additional information

e Clindamycin 7 mg/kg/dos PO TID (max 300 mg/dose)
e Azithromycin 12 mg/kg/dose PO gDay (max 500 mg/dose) x 5 days
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Uncomplicated community-acquired pneumonia
(IDSA guidelines 2011)3

Refer to Children’s Mercy Evidence Based Practice Clinical Pathway for
more information on diagnosis and management.

e Duration: 3 - 5 days
e Firstline:
o Amoxicillin - consider TID dosing for patients > 25 kg
= 40-50 mg/kg/dose PO BID (max 2000 mg/dose)
= 30 mg/kg/dose PO TID (max 1000 mg/dose)

NOTE: Amoxicillin/clavulanate provides no additional coverage for Streptococcus
pneumoniae and is not a recommended first line agent

o Mild penicillin allergy (e.g. rashes including hives)
NOTE: Risk of penicillin/cephalosporin cross-reactivity extremely low when no shared side
chains (beta-lactam side chain chart page 30). Consider referral for penicillin allergy testing.

o Cefuroxime 250 - 500 mg PO BID for children able to swallow pills
Cefpodoxime 5 mg/kg/dose PO BID (max 200mg/dose)
o Cefprozil 15 mg/kg/dose PO BID (max 500mg/dose)

NOTE: Cefdinir is less effective against Streptococcus pneumoniae and NOT
recommended for empiric treatment of pneumonia.

o Clindamycin 10 mg/kg/dose PO TID (max 600 mg/dose)

[}

e Severe penicillin allergy (e.g anaphylaxis)/ cephalosporin allergy:
NOTE: Cephalosporins with different side chains may be considered in select cases. Refer
to the beta-lactam allergy section on page 29 for additional information.
o Clindamycin 10 mg/kg/dose PO TID (max 600 mg/dose)

e Severe penicillin/cephalosporin allergy AND intolerance of clindamycin:
o Levofloxacin 8-10 mg/kg/dose PO BID (ages 6 months — 5 years) OR
gDay (> 5 years) (max 750 mg/day)

e Atypical pneumonia (consider in adolescents with bilateraldisease):
o Azithromycin 10 mg/kg/dose PO gDay on day #1 (max 500
mg/dose), 5 mg/kg/dose PO gDay on days #2-5 (max 250 mg/dose)

NOTE: Azithromycin monotherapy is not routinely recommended as resistance is
significant among typical bacterial pathogens, especially Streptococcus pneumoniae.
NOTE: Levofloxacin and doxycycline are alternatives for atypical coverage.
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Acute bacterial rhinosinusitis (ABRS) (AAP guidelines 2013)*
Refer to the Children’s Mercy Evidence Based Practice Clinical Pathway for more

information on diagnosis and management.

Inclusion criteria:

* Patient 1-18 f
auen years of age acute bacterial rhi

Exclusion criteria:

+ Complicated sinusitis at presentation

+ Chronic sinusitis (90 or more uninterrupted days of
respiratory symptoms, such as cough, nasal,
discharge, o nasal obstruction)

- Viral sinusitis.

+ Immunocompromised

Diagnostic Criteria
* Persi il disch: B¢, Cay! i UE!
or both lasting = 10 days without improvement
oR

+ Worsening course: Worsening nasal discharge,
daytime cough or fever after initial improvement
OR

* Severe onset: Fever = 39° C AND purulent nasal
discharge for at least 3 days

Alarm Signs & Symptoms for

« Periorbital edemalerythema
« Displaced globe

« Double vision

- Ophthalmoplegia

- Reduced visual aculty

+ Severe headache

« Frontal swelling

« Signs of sepsis

Patient presents with signs and symptoms of

inosinusitis (ABRS)

QR code for
mobile view

Off pathway
Consider alternative
diagnoses

Off pathway
Plan for Immediate
evaluation in ED

+ Age <2 years

+ Attends daycare

« Prior antibiotics within the past
month

+ Hospitalization within the past five
days

Risk Factors for Antibiotic Resistance:

« Signs of meningitis
« Neurological signs
IMMEDIATE EVALUATION in ED.

Initiate first-line treatment
Amoxicillin 45 mg/kg/dose PO BID (max 2000 mg/dose)
for5-7 days

May consider amoxicillin-clavulanate for 5 - 10 days for
patients with severe symptoms (e.g., facial pain and
fever239°C)

There is variation in the recommended duration of
treatment (evidence table). Clinical judgment is required.

Penicillin or ce rin (Beta Lactam) allergy

Initiate first-line treatment
Amoxicillin-clavulanate 45 mg/kg/dose (amoxicillin
component) PO BID (max 2000 mg/dose) for 5 -7 days

May consider 5 - 10 days of treatment for patients with
severe symptoms (e.g., facial pain and fever = 39° C)

There is variation in the recommended duration of
treatment (evidence table). Clinical judgment is required.

Penicillin or cephalosporin {Beta Lactam) allergy

T

Patient & fai

« Encourage fluids

+ Acetaminophen and/or NSAID as needed for comfort

mily education
siration (video for reference)

¥

Follow-up with PCP if no improvement in 5 days:

+ Reconsider complications or

alternative diagnoses.
Patients with of

+ If started on amoxicillin, broaden to amoxicillin-clavulanate for an additional 5 - 7 days.
+ If started on amoxicillin-clavulanate, extend duration for a combined total of 10 - 14 days.

Contact ENT or ID for assistance as needed.

promy
the scope of this guideline.
Consider referral to ENT at CMKC: For patient with

pt beyond

>4 cases of ABRS In a year.,
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Acute bacterial rhinosinusitis (ABRS) (AAP guidelines 2013)*

Refer to the Children’s Mercy Evidence Based Practice Clinical Pathway for more
information on diagnosis and management

o

Treatment

Duration: 5 - 7 days
® May consider 5-10 days if severe symptoms (e.g. facial pain and fever > 39°C)
First line:
= Amoxicillin 45mg/kg/dose PO BID (max 2000 mg/dose)
= Amoxicillin-clavulanate 45 mg/kg/dose (amoxicillin component)
PO BID (max 2000 mg/dose)
e Preferred if < 2 years old, attends daycare, prior antibiotics within pat month,
hospitalization within past 5 days or severe symptoms (e.g. facial pain and fever >
0
* (l:‘l)OTE: Refer to amoxicillin/clavulanate dosing table on page 28 for formulations
Mild penicillin allergy (e.g. rashes including hives):
= Cefpodoxime 5 mg/kg/dose PO BID (max 200mg/dose)
= Cefuroxime 250 mg PO BID for children able to swallow pills
= Cefixime 4 mg/kg/dose PO BID (max 200 mg/dose) PLUS
Clindamycin 10 mg/kg/dose PO TID (max 600 mg/dose)

NOTE: Some cephalosporins have limited availability or variable insurance coverage
NOTE: Risk of penicillin/cephalosporin cross-reactivity extremely low when no shared side chains (beta-
lactam side chain chart page 30). Consider referral for penicillin allergy testing.

Mild cephalosporin allergy (e.g. rashes including hives):
= Amoxicillin or amoxicillin-clavulanate — see above
dosing/recommendations.

Severe penicillin or cephalosporin allergy (e.g anaphylaxis, severe

cutaneous reactions):

= Levofloxacin 10 mg/kg/dose PO BID (6 months- 5 years) OR gDay
(>5 years)(max 500 mg/day)

= Consider consulting Infectious Diseases physician
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Urinary Tract Infection/Pyelonephritis — Diagnosis

Refer to Children’s Mercy Evidence Based Practice Clinical Pathway for more information

on diagnosis and management.

Possible (first-time or recurrent)
UTHin an otherwise healthy child
Exclusion Criteria

Screening Criteria: Pts. Not Toilet Trained

s the pt fully
Loilet trained?

Dot tollet trained pt
ening
3

Yes

Screening,
Infants and Non-Tollet Trained Childrens:

Does the nfants
oilet trained pt meet Catheterization

e - If unable to catheterize, consider suprapubic aspiration

Toilet Trained Children:
+ Midstream clean catch
Adolescents:

No

Based on HPl and exam,
consider other diagnoses.
andwiu

Febrile infant:
+ 81021 days of age
+22t028 days of age
+ 2910 60 days of age

Based on HPI and
exam, consider other
diagnoses and wiu

Ui
based on UA?

Yes

Ensure urine
culture ordered

Acronyms:
Pyel:Pyelonephiis

UA: Urinalysi

i um\avy\m(l infection
wiu: Worl

+Temp > 39°C +Temp 2 39°C
«Fever2 days « Fever 2.4
+Noalternative source | + No aiternative source
- <12 months of age: - 26 months of age
present:
- g g
[present » If circumcised, consider screening
5 d
screening
I 3 or more factors present
» If ircumcised, recommend screening
Tollet ofthe
Tollowing:
« Referable urinary tract symptoms
= Urinary frequency or urgency
~Dysuria
el
= Urinary incontine
*Andoralank pain
« Hematuria
 Fever 2.2 days without a source in pts with prior UT history
* Fever > 5 days without a source

Additional Recommendations for Adolescents

(Gc) / cmamya.a (Chi screening
« I GC/Chi positive: Recommend Syphils Screer

« HSV testing: R R e e

+ Recommend HIV testi

 For females: Consider pregnancy testing

d UTI or Pyelonephritis
« Cliical signs and symptoms
AND

« Urinalysis positive for:
“WBC>5 per HPF, OR
- Positive leukocyte esterase, OR
- Positive nitrite link to evidence)

Antibiogram link

Renal Imaging fo

Tupyelo Algori QR Code for mobile
access
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Urinary Tract Infection/Pyelonephritis -Management

Refer to Children’s Mercy Evidence Based Practice Clinical Pathway for more information
on diagnosis and management.

UTI /Pyelo Management
Exclusion Criteria

- Diagnosing UTlPyelo
UTI Diagnostic Criteria: rithm

« Urinalysis with 5 WBC per + Renal Imaging for
HPF OR + leukacyte esterase OR UTI/Pyelo Algorithm
+ nitrite Llink to evidence)
AND

+ Urine culture results, if resulted.
Antibiogram link

10,000 may be appropriate)

Febrile Infant Pathways:
t0.21 days of age
+ 221028 days of age
+ 2910 60 days of age

‘Admission Criteria
+Requiring IV fluids
+ Outpatient follow up cannot be

arranged
+Failed oupt therapy defined by: et
» Persistent clinical symptoms > 7510100
48h on appropriate therapy, or
» Inability to maintain hydration Doespt » f history o therapy mg/kg/day  divided g8h  (max:
status ‘meet admit es—=1  should be based on previous
crteria? microblology If avallable:

Empiric Therapy

v
Cefazolin (high dose) 100
[

IM:

Ceftriaxone 50 mg/kg/dose IM
q24h (max: 2000 mg/dose)
 Custiis:

oral:
Cephalexin 25 - 50 mg/kg/day

divided x: 500 mg/dose)
Switch to PO antibiotics when G )
P tolerating PO

For T
For severe penicillin allergy
Discharge Criteria
Pyelonephritis « Clinical response to therapy (ie.
« CVAtendemess o | tolerating PO}
« Vomiting « Modifyable risk factors for UTI (g,
« Fever 239 C voiding dysfunction) addressed
« IfRBUS performed, evidence of « Family education provided
pyelo « Ifindicated, RBUS completed or
scheduled
Treat pyelonephritis:
« If susceptibities are available, review
for definitive therapy.
« f not available, use empiric
cephalexin with higher dosing (no
Kirby Bauer
Total IV + PO duration = 7 to 10 days.
for definitive therapy. P "
Motal PO duration = 3:5 days PRl il cours
‘ » abnormal RBUS
Acronyms:

CuA: Costovertebral angle
Pyelo: Pyelonephitis
RBUS: Renal bladder

Follove-up
+ Call family to review culture results.

ultrasound 5 =
Ui Urinary tract Infection « If RBUS is indicated, schedule or communicate need to schedule QR Code for
wiu: Work up with PCP

mobile access

« Follow up with PCP, within 48 hours, if pt not improved
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Cystitis/uncomplicated UTI in children >2 years of age
Refer to Children’s Mercy Evidence Based Practice Clinical Pathway for more information
on diagnosis and management.

NOTE: If history of UTls, empiric therapy should be based on previous
microbiology, ifavailable

e Duration: 3-5 days

e Firstline:
o Cephalexin 17 mg/kg/dose PO TID (max 500 mg/dose)

e Alternative therapies:
o Cefixime 8 mg/kg/dose PO gDay (max 400 mg/dose)

e Severe penicillin allergy (e.g. anaphylaxis) or cephalosporinallergy:
o TMP/SMX 3-6 mg/kg/dose (trimethoprim component) PO BID (max

160 mg TMP/dose)
NOTE: At CMH, there are increasing rates of E coli resistance to TMP/SMX

o Nitrofurantoin (treatment duration 5-7 days) — if cystitis alone
= Macrocrystal (Macrodantin® or Furadantin®) 1.25-1.75
mg/kg/dose PO g6h (max 100 mg/dose)
= Macrocrystal/monohydrate (Macrobid®) 100 mg PO BID
(ADOLESCENTS ONLY)

NOTE: Avoid cephalexin in patients with severe penicillin allergy (e.g.
anaphylaxis) due to same side chains. Other cephalosporins may be tolerated.
Refer to beta-lactam side chain chart page 30. Consider referral for penicillin
allergy testing.

NOTE: Cefdinir has lower urinary excretion in children than adults, thus
recommend not using for pediatric UTIs unless confirmed susceptibilities to
oral third generation cephalosporins.
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Pyelonephritis (febrile urinary tract infection) in children > 2
months of age (AAP guidelines 2011)°

Refer to Children’s Mercy Evidence Based Practice Clinical Pathway for more information
on diagnosis and management.

Evaluate need for admission:
General indications for admission include age < 2 months, ill appearance, poor
intake, unable to tolerate oral antibiotic, vomiting, immune compromise, urinary
tract obstruction and/or culture-positivity for bacteria known to be resistant to oral
antibiotics

NOTE: If history of UTIs, empiric therapy should be based on previous microbiology if
available

e Duration: 7-10 days
NOTE: Shorter duration of 5 days is likely sufficient based on recent data for patients > 2
months old (Zaoutis et al. JAMA Pediatr. 2023 Aug 1;177(8):782-789 and Montini et al.
Pediatrics. 2024 Jan 1;153(1):e2023062598)

e Firstline:
o Cephalexin 25-33 mg/kg/dose PO TID (max 1000 mg/dose)

e Alternative therapies:
o Cefixime 8 mg/kg PO g24h (max 400 mg/dose)

e Severe penicillin allergy (e.g. anaphylaxis) or cephalosporinallergy:
NOTE: Cephalosporins with different side chains may be considered in select cases. Refer to
the beta-lactam allergy section on page 29 for additional information.

o TMP/SMX 3-6 mg TMP/kg/dose (trimethoprim component) PO BID

(max 160 mg TMP/dose)
NOTE: At CMH, there are increasing rates of E coli resistance to TMP/SMX

o Ciprofloxacin 10 - 20 mg/kg/dose PO BID (max 750mg/dose)

NOTE: Avoid cephalexin in patients with severe penicillin allergy (e.g. anaphylaxis) due to
same side chains. Other cephalosporins may be tolerated. Refer to beta-lactam side chain
chart page 30. Consider referral for penicillin allergy testing.

NOTE: Cefdinir has lower urinary excretion in children than adults. Recommend avoiding in
pediatric UTIs unless confirmed susceptibilities to oral third generation cephalosporins.
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Skin and Soft Tissue
Infections (IDSA guidelines
2014)°

Refer to Children’s Mercy Evidence Based
Practice Clinical Pathway for more
information on diagnosis and
management.

Exclusion Criteria:

« Suspected sepsis

« Animal/uman bites.

+ Post:surgical site

« Suspected toxin mediated reaction
- Concern for deeper infection

- Concern for necrotizing infection

« Immunocompromised

( softtissue infection )

« Personal history of MRSA

History and Physical

« Family history of MRSA

‘L

Inpatient Criteria:
« Altered mental status

oral antibiotics.

+ Unable to tolerate oral antibiotics

+ Suspected Systemic Inflammatory
Response Syndrome

« Worsening despite 48 hours of appropriate

needed (C8C

 Blood culture typically NOT needed
« Consider wound culture if there is purulent drainage
* Consider ultrasound if need to determine abscess size

[
Paronychia
(mages)

Warm
compresses|

Incision &
Drainage

Incision & Drainage
Warm compresses

Topical mupirocin x 5

Follculitis

Abscess
(images) images)
Preferred p
PO cephalexin Lesions near mouth
or
Aernative Covering lrge
: fa-ves >
Ifsevere cephalosporin bt Yes-
allergy or risk for MRSA No Y W
PO dindamycin No
Preferred
Warm compresses Inciion & Drai
Duration: 5 days. O cephalexin + B
PO
x5
ays allegy o isk for MRSA for MRSA) (inherently high risk for MRSA)
Recommend
professional within 5 days if not or f severe cephalosporin Aternative
improved. (Extend treatment to total of POIME:SMX allergy =
7-10 days if ot improved. PO TMP-SMIX
lays f not improved.) T o Duration: 5 days
Duration: 5 days
against antibiotics for
/Recommend reevaluation by medic abgesses 20n Cinical
judgmentis needed)
e et :
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Skin and soft tissue infections (IDSA guidelines 2014)°

Refer to Children’s Mercy Evidence Based Practice Clinical Pathway for more information
on diagnosis and management.

e Paronychia
o Incision and drainage + warm compresses + topical mupirocin TID x
5 days
o Concurrent cellulitis, refer to cellulitis or erysipelas management

o Folliculitis
o Topical mupirocin x 5 days
o Concurrent cellulitis, refer to cellulitis or erysipelas management

e Impetigo
o Mild cases with less than 5 lesions
= Topical mupirocin TID x 5 days

o Extensive: 25 lesions, lesions covering large areas of the body, or
lesions near the mouth
= Duration: 7 days
= First line treatment:
e Cephalexin 17 mg/kg/dose PO TID (max 500 mg/dose)
= |f risk for MRSA (i.e. personal or family history of MRSA) OR
severe penicillin/cephalosporinallergy (e.g. anaphylaxis):
e Clindamycin 10 mg/kg/dose PO TID (max 450 mg/dose)
o TMP-SMX 4-6 mg/kg/dose (trimethoprim component) PO BID

(max 160 mg TMP/dose)
NOTE: TMP-SMX may not cover group A Streptococcus
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o Cellulitis or Erysipelas
o Duration: 5 days
o Firstline:
= Cephalexin 17 mg/kg/dose PO TID (max 500 mg/dose)
o Alternative:
= Amoxicillin-clavulanate 22.5 mg/kg/dose (amoxicillin component)
PO BID (max 875 mg/dose)
NOTE: Refer to amoxicillin/clavulanate dosing table on page 28
o If risk for MRSA (i.e. personal or family history of MRSA) OR severe
penicillin/cephalosporin allergy (e.g. anaphylaxis):
= Clindamycin 10 mg/kg/dose PO TID (max 450 mg/dose)
NOTE: Clindamycin resistance for Staphylococcus aureus and group A Streptococcus
has been increasing. Consider selecting an alternative if patient has a history of

clindamycin-resistant Staphylococcus aureus or changing to a narrow spectrum
antibiotic if culture results show MSSA or group A Streptococcus.

e Abscess:
In addition to incision and drainage with culture:
o Duration: 5 days
o First-line treatment with one of the following:
= Clindamycin 10 mg/kg/dose PO TID (max 450 mg/dose)

NOTE: Clindamycin resistance for Staphylococcus aureus and group A Streptococcus
has been increasing. Consider selecting an alternative if patient has a history of
clindamycin-resistant Staphylococcus aureus or changing to a narrow spectrum
antibiotic if culture results show MSSA or GAS

= TMP-SMX 4-6 mg/kg/dose (TMP component) PO BID (max 160
mg TMP/dose)

NOTE: Systemic antibiotics may not be needed for abscesses < 2 cm if
incision and drainage is performed.

17|Page



Outpatient ASP Handbook

Periorbital Cellulitis

e Due to differences in management of orbital cellulitis (i.e. postseptal
infections), consider more extensive work-up to assess for orbital
cellulitis in patients with any of the following:

Proptosis

Decreased visual acuity

Painful/tender and/or restricted eye movements

Severe or persistent headache, lethargy, or fever

<1 year of age

Unable to perform adequate eye exam

O O O O O O

e Duration: 5-7 days

e First line if no concern for MRSA:
o Cephalexin 17 mg/kg/dose PO TID (max 500 mg/dose)
o Amoxicillin/clavulanate 22.5 mg/kg/dose (amoxicillin component)
PO BID (max 875 mg/dose)
NOTE: Refer to amoxicillin/clavulanate dosing table on page 28

e Mild/moderate penicillin allergy:
NOTE: Avoid cephalexin in patients with severe penicillin allergy (e.g. anaphylaxis) due to
same side chains. Other cephalosporins may be tolerated. Refer to beta-lactam side chain
chart page 30. Consider referral for penicillin allergy testing.

o Cefuroxime 250 — 500 mg PO BID
o Cefpodoxime 5 mg/kg/dose PO BID (max 400 mg/dose)

e Severe penicillin/cephalosporin allergy (e.g. anaphylaxis) and/or risk
factor for MRSA:

NOTE: Cephalosporins with different side chains may be considered in select cases. Refer to
the beta-lactam allergy section on page 29 for additional information.

o Clindamycin 10 mg/kg/dose PO TID (max 450 mg/dose)
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Animal/human bites®
**Children’s Mercy Evidence Based Practice Clinical Pathway is currently under development**

e Duration:
o Prophylaxis (for moderate to severe wounds with edema or crush
injury, puncture wounds or facial bite wounds): 3 days
o Treatment of infected wound: 5 -7 days

e Firstline:
o Amoxicillin/clavulanate 22.5 mg/kg/dose (amoxicillin component)
PO BID (max 875 mg amoxicillin/dose)
NOTE: Refer to amoxicillin/clavulanate dosing table on page 28

e Penicillin allergy:
o Clindamycin 10 mg/kg/dose PO TID (max 450 mg/dose) PLUS one of
the following:
= TMP-SMX 5 mg/kg (TMP component) PO BID (max 160 mg
TMP/dose)
= Doxycycline 2.2 mg/kg PO BID (max 100 mg/dose)

NOTE: Consider tetanus and rabies immunizations (discussion with ID)
Dental abscess

Assess for complicated infection (i.e. ill-appearing, signs of deep neck space
infection, osteomyelitis of the mandible) as management may differ from what
is listed below (e.g. hospital admission, longer duration of antibiotics, etc).

e Duration: 10 days

e Firstline:
o Amoxicillin 17 mg/kg/dose PO TID (max 500 mg/dose)

(see next page for alternative therapies if complicated infection, amoxicillin failure, or
penicillin allergy)
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e Alternative for complicated infections or amoxicillin failure

o Amoxicillin/clavulanate 25 mg/kg/dose (amoxicillin component) PO

BID (max 875 mg amoxicillin/dose)
NOTE: Refer to amoxicillin/clavulanate dosing table on page 28

If buccal involvement AND/OR penicillin allergy:
o Clindamycin 10 mg/kg/dose PO TID (max 450 mg/dose)

Acute lymphadenitis

Duration: 7 — 10 days

First line options:

o Cephalexin 17-25 mg/kg/dose PO TID (max 1000 mg/dose)

o Amoxicillin/clavulanate 22.5 mg/kg/dose (amoxicillin component)
PO BID (max 875 mg amoxicillin/dose)

NOTE: Consider in cases where oral anaerobes may be involved (e.g. unilateral cervical
lymphadenitis in child with poor dental hygiene)

NOTE: Refer to amoxicillin/clavulanate dosing table on page 28

If concern for MRSA (i.e. personal or family history of MRSA) AND/OR
severe penicillin or cephalosporin allergy (e.g. anaphylaxis):
o Clindamycin 10 mg/kg/dose PO TID (max 450 mg/dose)

If concern for Bartonella henselae (treatment may shorten duration of
adenopathy):
o Azithromycin 10 mg/kg/dose PO gDay (max 500 mg/dose) x 5days
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Acute bacterial conjunctivitis(AAO 2018)’

For conjunctivitis in neonates, refer to the Children’s Mercy Evidence Based Practice Clinical Pathway.

Most cases of conjunctivitis, both viral and bacterial, are self-limiting and
resolve without specific treatment; national guidelines recommend avoiding
use of topical antibiotics in most cases of infectious conjunctivitis.

For moderate to severe bacterial conjunctivitis (i.e. copious purulent discharge,
pain, and marked inflammation of the eye), systemic antimicrobial therapy and
conjunctival cultures may be indicated. Possible etiologies may include
gonococcal, chlamydial, or Staphylococcus aureus infections.

e Duration: 5 days

o |f topical antibiotics are desired:
= Broad spectrum, nontoxic, inexpensive topical antibody therapies:
= Infants, especially < 2 months:
e Erythromycin 5 mg/gm ophthalmic ointment: Apply 1 cm
ribbon into affected eye 4 times daily
e Polymyxin B-bacitracin ophthalmic ointment: apply 1.25 cm
ribbon to affected eye 4 times daily
= Children and adolescents
e Polymyxin B-trimethoprim ophthalmic solution: Instill 1 drop
in affected eye 4 times daily
= Alternative topical therapies:
= Tobramycin 3% ophthalmic solution: Instill 1- 2 drops into the

affected eye every 4 hours
NOTE: Risk of toxicity to the corneal epithelium and reactive keratoconjunctivitis,
especially > 7 days of use.

e [f corneal involvement or contact lenses wearer, consider one of the
following alternatives with broader gram-negative coverage:
= Ciprofloxacin 0.3% ophthalmic drops: instill 1 — 2 drops in affected
eye 4 times daily
= Ofloxacin 0.3% ophthalmic drops: Instill 1 — 2 drops in affected eye 4
times daily
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Influenza Treatment (AAP 2024 — 2025 Recommendations)®

treat re

are updated annually. Refer to CDC influenza resource page for healthcare

and AAP recommendations for the most updated information.

High Risk of Influenza
Complications

Children< 5 yearsold,
especially < 2 years old

Children born preterm or
nearterm

Resident of chronic care fa-
cility

Chronic pulmonary disease
(e.g. 2sthma, cystic fibro-
sis, bronchopulmonary
dysplasia, tracheostomy,
etc)

Hemodynamically significant
cardiovascular disease

Kidney dissase fe.g. chronic
kidney disease, didlysis)

Hepat disase (e.g chronic
liver diseas, cirrhosis)

Hematologic disease (e..
sickle cell disease, other
hemoglobinopathies)

Metabolic disorders (e.g
dizbetes mellitus)

Immunosuppression
(immunosuppressive medi-
cations, hematopoietic
stem call transplant, solid
organ transplant, congeni-
tal and acquired immune
deficiency, asplenia)

Neurologic or neurodevelop-
ment conditions (e.g. cere-
bral palsy, muscular dys-
trophy, spinal cordinjury)

Pregnancy and up to 2 weeks
post-partum

<19 year old AND long-term
aspirin therapy or salicy-
Iate-containing medication

Extreme obesity (BMI 240
for adults or > 95th per-
centile in children)

Patient with confirmed or suspected
influenza infection

Doesthe patient require

Offer antivira treatment

hospitalization OR have :

severe fcomplicated/ as early aspossible re-

progressive illness OR at gardless of vaccinaton
high risk of complications? status

Is patient< 48
hoursfrom symp-
tom onset?

Antivird treatment
may be considered

Is there a sibling or

household contact <6 -
= Antivira treatment
monthsold OR have 2 N
o = may be considered
high-risk conditon for

complications?

No antiviral therapyis
indicated
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Influenza Treatment (AAP 2024 — 2025 Recommendations)®

Influenza treatment recommendations are updated annually. Refer to CDC influenza
resource page for healthcare professionals and AAP recommendations for the most

updated information.

e Antiviral treatment options
o Oseltamivir — preferred

Term infant 0 — 8 months of age: 3 mg/kg/dose PO BID x 5 days
Infants > 9 months: 3.5 mg/kg/dose PO BID x 5 days

Children < 15 kg: 30 mg PO BID x 5 days

Children > 15 to 23 kg: 45 mg PO BID x 5 days

Children > 23 to 40 kg: 60 mg PO BID x 5 days

Children > 40 kg and adults: 75 mg PO BID x 5 days

o Zanamivir —only for > 7 years of age AND mild-to-moderate disease

Two inhalations (10 mg) twice daily x 5 days
NOTE: Inhalations on first day should be separated by > 2 hours. Doses spaced by
~12 hours on subsequent days.
NOTE: Not recommended in patients with chronic respiratory diseases (e.g.
asthma, chronic lung disease, etc) at risk of bronchospasm

o Baloxavir marboxil —only for > 5 years of age

<20 kg: 2 mg/kg PO one time only
20 —< 80 kg: 40 mg PO one time only

>80 kg: 80 mg PO one time only

NOTE: Baloxavir is not recommended as monotherapy for treatment of influenza in
patients who are severely immunocompromised, pregnant, or breastfeeding.
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Influenza Chemoprophylaxis (AAP 2024 — 2025

H 8
Recommendations)
cl prop is rec ions are updated annually. Refer to CDC influenza resource page for healthcare
pr i and AAP rec ions for the most updated information.

e Recommended if antiviral can be initiated within 48 hours of exposure.
e Chemoprophylaxis is recommended after known or suspected influenza exposure
in the following situations
o Child at high risk of complications AND > 1 of the following
= Contraindication to influenza vaccine
= <2 weeks after influenza vaccination
= May not respond with sufficient protective immune responses after
influenza vaccination (e.g. immunocompromised)
= Exposure is a household contact or close contact
o Family members likely to have ongoing close exposures to vaccinated children
at high risk or unvaccinated children < 24 months old

e Antiviral agents for chemoprophylaxis
o Oseltamivir - preferred
= 3-8 months of age: 3 mg/kg/dose PO daily x 7 days
= Infants > 9 months: 3.5 mg/kg/dose PO daily x 7 days
= Children < 15 kg: 30 mg PO daily x 7 days
= Children > 15 to 23 kg: 45 mg PO daily x 7 days
= Children > 23 to 40 kg: 60 mg daily x 7 days
= Children > 40 kg and adults: 75 mg PO daily x 7 days

o Zanamivir - only for > 5 years of age
= Two inhalations (10 mg) once daily x 7 days
NOTE: Not recommended in patients with chronic respiratory diseases at risk of bronchospasm

o Baloxavir marboxil —only for > 5 years of age
= <20 kg: 2 mg/kg PO one time only
= 20-<80kg: 40 mg PO one time only
= >80 kg: 80 mg PO one time only
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Gram Positive Antibiogram for Children’s Mercy - 2023 (All Sources)

Children’s Mercy Hospitals & Clinics - 2023 Antibiogram
Department of Pathology & Laboratory Medicine- Microbiology Laboratory
Gram Positive Antibiogram (% Susceptible)
1.1 P 3
AR AR
g ls|E(5 el slglz|s1515212|:2)|8
isotes| 2 [ 5| 2| s | (58| |B (2|2 |5 (8|82
Organism esed | S 135 |E|8[S)=ls|o|fele|S|E(S
Enterococcus faecalis 197 99 - - = - 100 99 = - = - ] 100
All Staphylococcus aureus 1177 - 81 | 56 - 100 | - 100 2 0 100 | 93 | 94 | 100
MSSA 852 | - | - |79 f[esf - Jwo) - J100)00f 0] - |1w00]es]| 9 |100
MRSA 325 - - 85 | 26 - | 100) - 100] 0 0 - 100 | 89 | 88 [ 100
S?_aphwoccccus e_prdelmrdrs 123 = - 52 | 28 100 | - 100 | 33 0 = 99 | 85 | 58 1&
S. pneumoniae* 64 - - | 88 | 58| - -l - - - | eas| - - - | 100
Meningitis breakpoint S0 CL R I N I O N D Al ) I R B
Non-meningitis breakpoint - J|os:| - - - - - - - foost] - - = - -
*S. pneumoniae % susceptible was calculated using allisolates based on meningitis, nonmeningtis and oral breakpoints
# of isolates tested: , G , Erythromy , Ci 3 ] y
*Susceptible breakpoint for S. pneumoniae in patients w ith meningitis is < 0.5 pg/mL_ for cefotaxime and < 0.06 ug/ni_ for penicilin
i breakpoint for S. in patients with gitis infections is < 1pg/mL for cefotaxime and < 2 pg/mL for penicilin
¢ Susceptible breakpoint for S. pneumoniae is < 0.06 pg/mL for penicilin w hen penicilin V is administered by the oral route
* Used only in combination for synergy and is not adequate therapy by itself
 Antibiotics tested on UTlisolates only: E. faecalis (166), S. aureus (45), S. epidermidis (53)
(-) =No data available
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Gram Negative Antibiogram for Children’s Mercy - 2023 (All Sources)

Children’s Mercy Hospitals & Clinics - 2023 Antibiogram
Department of Pathology & L y Medici i iology L y

Gram Negative Antibiogram (% susceptible)

- £ s e

wor | 5 H slg|fl2 ;S; e | 2|2

isolates | £ 2 BlE|T|E|s|2|s|8

organism tested | £ 5 3|81518|2[8[2 |8
(Acinetobacter baumannii complex (icludes ALL sources) 2 | [ - |8 - |8 |3 | o5 |82 95| - 8
Citrobacter freundii (includes ALL sources) 252 - | R| R[R| - | 95|95 100]|100][100]| - - | 91
Kiebsiella aerogenes” (includes ALL sources) 25° |100| R | R| R |100] o4 | 94 [100] 86 [100 - [ - [100
Serratia marcescens (includes ALL sources) 62 - | R| R | R [100] 100 98 [ 100 | 100 | 100 - |8
Enterobacter cloacae (Non-urine sources ONLY) 58 [100] R | R | r [100°] _ [100%] 100 [ 96 [ 100 | - - | 98

Pseudomonas aeruginosa (Non-Urine sources ONLY) 200 - - - Sl e | - | @2 T | 95 | 87 | - _
*Escherichia coli (Non-Urine sources ONLY) 84 |100] 51 | - |62° [ 88| a3 | 88 | 89 [ 90 [100| 09| - | 78
[Kiebsiella oxytoca (Non-Urine sources ONLY) 43 100 R| - [2¢° ]98] o5 [ 92 [ o5 [ 95 [100] - | - [ o2
*Klebsiella pneumoniae (Non-Urine sources ONLY) 43 10| r [ 502 67° [ 94° | o3 91 | 93 [100[ 95| - | @3
*Proteus mirabilis (Non-Urine sources ONLY) 122 | - | e | - [17]100°] 100 [ 100 [ 100 |00 [ 100| - | - |s0

ESBL positive isolates: £ coli (9). K. pneumoniae (4), K. oxytoca (0)

* Kiebsiella aerogenes, formerly named Enterobacter aerogenes.

" Antibiotics tested on Non-Urine isolates only: A. baumannii complex (18), K. aerogenes (9).
2 Pease exercise discretion when data are review ed for species with few er that 30 isolates.
* Cefazoln susceptibilty based off Kirby Bauer resutts.

® Cefepime susceptibility based off Kirby Bauer resutts.

IR= hirinsic Resistance, (-) = No data avaiiable

*E. coli, K. pneumoniae and P. mirabilis breakpoints differ for urine culture vs. cultures fromall other sources. Please contact the Mcrobiology laboratory for more
information
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Gram Negative Antibiogram for Children’s Mercy - 2023 (URINE ONLY)

Children's Mercy Hospitals & Clinics - 2023 Antibiogram
Department of Pathology & Laboratory Medicine- Microbiology Laboratory

Gram Negative - URINE ONLY- Antibiogram (% susceptible)
e

E P - I - %
= s = o | £ H 2| s § F Y
wot |[E(S[E2|E|2|8|8|E[E|2]%
isolates| & | S | B | & k] s g_ £ s| 5|8
Organism ested | E1 188181882128
Enterobacter cloacae 41 R R R 83 | 81 98 [ 100 | 45 - 89

Pseudomonas aeruginosa 68 - - - 100 - 99 - -
“Escherichia coli 1441 54 | 66 | 92 - 96 | 96 | 91 | 91 | 98 - 76
Klebsiella oxytoca 56 R | 93 | 27 - 100 | 95 | 100 | 100 | 95 92
“Klebsiella pneumoniae 109 R | 96 | 94 - 98 | 98 | 97 | 96 | 25 - 93
“Proteus mirabilis 104 88 | 100 | 98 - 99 | 100 | 100 | 97 R - 90

ESBL positive isolates: E. coli (66), K. pneumoniae (3), K. oxytoca (0)
IR = Intrinsic Resistance, (-) = No data available

more information

*E. coli, K. pneumoniae and P. mirabilis breakpoints differ for urine culture vs. cultures fromall other sources. Flease contact the Mcrobiology laboratory for
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Dosing of Amoxicillin-Clavulanate

NOTE: Dosing of amoxicillin-clavulanate (Augmentin™) is based on amoxicillin component. “High dose”
of amoxicillin-clavulanate is targeted at providing higher amoxicillin doses to overcome Streptococcus
pneumoniae resistance without increasing clavulanate exposure. Some experts recommend maintaining
clavulanate exposure to < 10 mg/kg/day to minimize risk of gastrointestinal adverse effects.

General Guidance for Amoxicillin-Clavulanate Dosage Formulations ‘
>40 kg

Indication <40 kg
Suspension:
. 250 mg-62.5 mg/5mL
Infection in Formulation OR
< 3 months of 125 mg-31.25mg/5mL Not applicable
age Usual 30 mg/kg/DAY divided
Dosing twice daily
Tablet:
500mg-125mg
“Standard Suspension: OR
Dose Formulation 400 mg-57mg/5mL 875mg-125mg
Less severe
infections (> Suspension:
3 months of 400 mg-57mg/5mL
age) Usual 25— 45 ma/ke/DAY 875 mg twice daily
Dosing divided twice daily OR
500 mg three times daily
“High Dose” XR Tablet:
Otitis media, . ES Suspension: 1000me-62.5meg
N Formulation 600 mg-42.9mg/5mL OR
p:;t:]rsr;g:l_a, g-42.9mg ES Suspension:

3 600 mg-42.9mg/5mL
targeting - -
Streptococeus 2000 mg twice daily

[ALLEE 80 — 100 mg/kg/DAY OR
pneumoniae Usual L . "
N divided twice or three 1000 mg three times
(>3 months Dosing . - . .
times daily daily - using oral
of age) i
suspension only

**Prescribing practices may deviate from this guidance depending on clinical factors (e.g. location of
infection, bacterial susceptibility, patient characteristics, etc). Please consult a pharmacist or
Antimicrobial Stewardship for additional assistance in selecting formulations.
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Antibiotic Allergies: Beta-lactams'*

More detailed information around beta-lactam allergies can be found in the “Drug allergy: A 2022 practice
parameter update” (Kahn et al. Journal of Allergy and Clinical Immunology, Volume 150, Issue 6, 1333 —
1393).

For all patients with an antibiotic allergy, recommend clarifying beta-lactam allergy and
consider referring to ID or allergy clinics for de-labeling if patient/family interested.

Risk of cross-reactivity across beta-lactams is lower than previously reported. Beta-lactam
antibiotics with similar or identical sides chains may carry a higher risk of a cross-reaction
occurring, however beta-lactams antibiotics from a different class and no shared side
chains may be used without prior testing. Management of patients with beta-lactam
allergies can be stratified base on the type of reaction.

Reaction Type Recommendation

Non-anaphylactic (e.g. urticaria) Any cephalosporin can be administered routinely
without testing or additional precautions
Anaphylactic A cephalosporin with no similar or identical side

chain can be administered without prior testing

Cephalosporin allergy

Non-anaphylactic (e.g. urticaria) A penicillin can be administered without testing
or additional precautions
Anaphylactic Avoid penicillins until skin testing and drug

challenge can be completed

Any beta-lactam allergy

Severe cutaneous adverse reaction Use a non-beta-lactam option
(e.g. SIS, DRESS, etc)

**Reference next page for table of beta-lactams with identical or similar side chains**
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Antibiotic Allergies: Beta-lactams (continued)*

Selected Beta-lactams with Identical or Similar Side Chains Chart

c| s | | =| ¥ 2| . £
S| el £l 5| §| 2| £ 8| §| &
a < o 3 o 3 g o o s
o

Penicillin G X

Amoxicillin X

Cefazolin

Cephalexin

Cefprozil

Cefuroxime

Ceftriaxone

Cefdinir

Cefixime

Cefpodoxime

(X) Risk of cross reactivity due to identical or similar side chains — DO NOT

PRESCRIBE

*Adapted from Broyles AD et al. Practical Guidance for the evaluation and management of drug hypersensitivity: specific

drugs. J Allergy Clin Immunol Pract. 2020; 8(95):516-5116. https://doi.org/10.1016/j.jaip.2020.08.006
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Managing Infectious Disease in Childcare and Schools (AAP)15
Most illnesses do not require exclusion from childcare or school. AAP &
provides general guideline for temporary exclusion for guidance as
well as disease specific guidance for select infections. Children should
be excluded for care while illness prevents child from participating
comfortably in activities, results in need for care greater than staff = 2
members can provide without compromising health and safety of others and poses a risk
of spread of harmful disease to others based on specific excludable conditions. Once
reasons for exclusion resolve, then the child is eligible for return to care.

The following abbreviated table focuses on any disease specific exclusion and return to
care criteria for infectious included in this handbook.

Infection Disease Specific Return-to-care Criteria
Exclusion

Acute otitis media No

Group A streptococcal Yes Received an appropriate

pharyngitis antibiotic for > 12 hours

Pneumonia No

Urinary Tract Infection No

Impetigo or No — as long as lesions

Abscess/cellulitis are covered and

drainage does not come
through the covering to
contaminant surfaces

Bites — human/animal No

Dental abscess No

Conjunctivitis No Antibiotics are NOT
required to return to care

Influenza Yes Afebrile > 24 hours without

fever-reducing medicine
and able to participate
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Notes:

Do not hesitate to reach out to infectious diseases in case of doubt!

Questions/comments, pleaseemail AntimicrobialStewards@cmh.edu
Last Updated 11/8/24
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